PARTS x1
0005757

PARTS x1
C1-C7 50816
C8,C9 50817

Bl =52
Not used.
Nicht verwenden.

Non utilisé.

PARTS x2 0004120

F1-F5 50840
F1-F5,Body Mount Stay

RFL =RV ERAT— x2
Body mount stay

Rahmen fir Karosseriehalterung
Base de supports de carrosserie

[SEE]

TM-5 Schalldampfer
TM-5 Silencieux 7624009

3 ﬂ N
FEZYFS-165LTT VYV x1 TPV —F—cererees x1
TAMIYA FS-15LT engine Air cleaner
TAMIYA FS-15LT Motor Luftfilter
Moteur Tamiya FS-15LT 41030 filtre a air 41038
TM-5F 75 —ccrccccces x1 IFPT74NI—FACI-x1
TM-5 Muffler Air cleaner oil

Luftfilterdl
Huile de filtre a air 41039

IFXRFryaviRA47xi
Extension pipe
Verla

hd
I

KERWBDIHF Y EFEEL
HMEXEST D EHBDET,
*Specifications are subject to change
without notice.

*Technische Daten kdnnen im Zuge
ohne Ankiindigung veréndert werden.
Y*Caractéristiques pouvant étre modifi-
ées sans information préalable.

erlangerungsrohr
Tube d'extension 41038

[°. 3 ST YL, TR x1
Fuel tank

Kraftstofftank
Réservoir 41017

I T (JL—) -x1
Exhaust pipe (gray)
Auspuffschlauch (grau)
Durite d’échappement (gris)
50614

PUTFHIRA T eveeenee x1
Antenna pipe

Antennedraht

Gaine d’antenne 6095003

Protection inférieure
1834003

44025 MAD BISON



PARTS n7 ............

G PARTS x2 0114016

- TR 7 :/ —_— }l, .........
Masking seal
Aufkleber
Cache
9494033

C_—] 000000000000000)

—@0

O

S

Roue (droit)

E91M4Y x2
Wheel (left)
Rad (links)

)

Q

(]

)

NS

|

FYIR=FyF--- xi

Wheel 0445720

@PARTS x4 50599
IITT] [e—
.

FERR

Not used.

Nicht verwenden.
Non utilisé.

— 2

(@]

NIy —Fr—x1

Pignon intermédiaire
9004082

/ //
!/
//

//

/”/ /J /
/]

L5
e

50TR/{—F ¥ — x1

50T Spur gear

50Z Stimradgetriebe

Pignon intermédiaire 50 dents
9004082

ZARZ ¥ T k xi
Propeller shaft
Antriebswelle

Arbre de transmission

d

63152

29

44025 MAD BISON



Y =——N R7AXSYvI7h¥aaIvhk
AlO-QO () e iz SN R — |5 A
ng Hinteres Antriebs- nk
x4 Kugellager MA25 x1 Accouplement d’arbre de
53066  Roulement a billes — 50620 transmission aniére
3><15m7‘y!:"/7t'2 [u:[ 1 — ) MA26 7L—%>v7hk
Tapping scrow 1150~PU > —J o Brosanse
MA1 x¢ Schneidschrau MA15  Ball bearing %0927 hxe de frein
50583 ® x5 Kugellager MA27 x> 50628
53020  Roulement & billes o pe
3x10my v LY TER O TL—%Ity K
Tapping screw Brake pad
MA2 x13 Schneidschraube MA16 1260X %)L glrems;::andee rei
Vis taraudeuse Metal bearii aquette n
50577 x Metall-Lager_
2x8my yEYIER Palier en métal MA28 —L—=x5n.4
M Tapping screw O x1 Brake cam
Schneidschraube 50627 Bremsnocken
MA3 3 1150%X %L Came de frein
50573 Vis taraudeuse xl!lAﬂ Metal bearing
Metall-Lager
3x 14mBfiE 2 : d O
9805622 Palier en métal
Step screw )
MA4 PaBschraube : Ul v+ 7
x2 Vis décolletée U-shaped shaft
U-férmige Achse
ot 3% 1Zmm Y TER B — Sportont
m:igschraube
MAS 4 Vis taraudeuse MA18 g;;:‘?,ztxﬁs;—r/um MA30 x2 50630
50581 x joint (long RRIVE=AEP—
x1 use-Gelenk (lang) =
M Zngnsijydzz 9805368  Accouplement de pont (long) m:&mm
apping screw " .
MAG6 xs Schneidschraube Pignon conique
50574 Vis taraudeuse E y
3X10mapSy v EYTER A DL ECERIIN )
P e e MA19  Gearbox joint (short)
MA7 .2 Vis taraudeuse xt Getriebegehuse-Gelenk (kurz) ,
50822 9805368  Accouplement de pont (court) MA31 x2 50602
¥ RNy T+
o 5
MA8 3x32mzoUa—bE>r Stem-Achse
x2 Screw pin Support de satellite
50605 Schraubzapfen M RAL—=ILFP ORI
décol A20  Wheel axie MA32 x4 5060
Viodoceletée 2 Rag-jchse ptpptalinses
MA9 SmmtrO—R—JL 50823 Axe de roue Large bevel gear
x10 Ball connector r Kegelrad groB
50592 Kugelkopf - Grand pignon conique
Connecteurarotule MA21 3x42m@EIv+7h
x2 Threaded shaft MA33 ~~LEv—(h)
MA10 3mrERY 9805628 Gewi x6 Small bevel
x1 Grub screw Tige filetée 50602 Kegelrad kiein
50576 Madenschraube Petit pignon conique
Vis pointea 5x25m ¥ 7 b
Shaft TAMIYA EUYYIR x
MA11 97y v— Achse Tool for E-ring
x4 Washer MA22 x Axe Werkzeug fir E-Ring
50602 Beilagscheibe 3550026 Outil pour circlip
Rondelle 2x10m> v 7 b
— Shaft I
. MA% x1 Achse
@ MA12 ™ Gosner 50594 Axe FELUF x
ilagschei Box wrench
gsee ::'nde«ehe‘be Steckschlissel
RALYF N x1 Clé atube 50038
SmmEY >~ & MA24 2 K317y v ok Hex wrench (small) yz
MA13  E-ring 9805551  Drive shaft Imbusschidssel (klein) Zox x 87025
x1 E-Ring Antriebswelle Cié Alien (petit) 50038 b
50589 Circlip Arbre d’entrainement T S Graisse
B/®-0O b et
MA24 KS1r7vv7hk
x2 Drive shaft
1260X %)L 9805551 Antriebswelle
ﬂm 3xX10my vEYTER MA16 Metal bearing Arbre d’entrainement
Tapping screw : x1 Metall-Lager
MA2 x5 aohneidschraube e Palier en métal
s taraudeuse
MAS 2 Screw pin 1150X 5L . X
50605 Schraubzapfen MA17 Metaibearing MB5 F 7O~XSSv7hvarvh
3% 1 8mmffd £ R Vis décolletée x2 Metall- x1 Front propeller joint
Step screw 9805622 Palieren métal 50807 Vonderes Antriebs-Gelenk
MB1 x PaBschraube SmmO—HK—JL Accouplement d’arbre de transmission avant
98055 Vis décolletée MA9 Ball connector
73 x11 Kugelkopf / \
50592 Connecteur a rotule E—I e ™
ID‘m 3x12mll¥yyEYTER r:zg’;hm
Tapping screw FP—RyIRI 31> M) v
MAS5 x4 Scl oo MA18 Gearbox joint (long) U-shaped shaft
50581 Vis taraudeuse MA21 x4« 3x42mB@ERIT v+ Tk x1 Getriebegehause-Gelenk lang) U-formige Achse
9805628 Threaded shaft 9805368  Accouplement de pont (long) Supporten U
3x10mAMY YV TER Tige filetée
g e
MA7 6 Schneidschraube 3% 12mRO—E R
Vis taraudeuse Screw B —
50822 MB4 Schraube 19 FVr—Ryo2Va1> k0D Smr s v 25
Xt Vis MA Gearbox joint (short) Adjuster
9805572 x1 A K (kurz) Einstellsmck'e
. 3 a rotul
MB2 4"”5"";!;::5 3Ty S — 9805368  Accouplement de pont (court) Chape
x4 MA12 x4 Washer
Vis décolletée 50586 geclagslcehabe m
3x 10mmER R SmEY > KA —ILFP IR \/ 5m7 v 2y—S \J
MB3 Step sorew MA13 E-ring MA20 2  Wheoel axie Adjuster (short)
x2 Pafschraube x1 E-Ring 50823 Rad-Achse Einstellstiick (kurz)
50579 Vis décolletée 50589 Circlip Axe de roue Chape & rotule (court)

30

44025 MAD BISON



~ 11Oy > &
(o (208028 Mmoo %%
x1 O-Ring
50619 Joint torique ——— MC16 x1 50626
ROy kyv I
MC10 QU7 M || :A'!“Mmqwen
O-ring (red) it
x8 O-Rinr?g (rot) ) Ecrou d’embrayage
: 50597 Joint torique (rouge
MC1 3x30m*+vF7RIYa— FALIL—I
x2 Cap screw Oil seal
50584 Zylinderkopfschraube ng
Vis & téte cylindrique 50600  Joint d'étanchéite | = MC17 x1 50620
3% 10w/ AMRIL kb I3y FRIL
@mmm MC2 Bokt === Clutch bell MC19 TSARA—I
x8 Bolzen Kupplungslocke Flywheel
| Cloche d’embrayage 53209 Schwungscheibe
Volant d’embrayage
4mbO—M—)L :
O@m x“,‘ca Ball connector MC12 a1nz7uvy
50590 Connecteur a rotule x4 Coil spring MC20 x2 50617
9805576 Spiralfeder IVIUTIVK
Ressort hélicoidal .
@ MCa FMRTIVTT - 5"02:7":,_’,“3,‘:;“‘“"9
Spring washer Il i Bati-moteur
x7 Federscheibe
50587 Rondelle ressort vaowvk
)l(?c13 X h;dﬂ v K MC18 x2 50619
y 50601  Kolbenstange 55yFYa— ﬂ:@mmm WAL
@ MC5 zm:m/ b Axe de piston Clutch shoe Boit
x1 Mutter Kupplungs-Backen Bolzen
50622 Ecrou Masselotte d'embrayage MC21x1  Boulon
MC14 1 41021 FI—A1IL
. RI—9—O—TFHRILY— Damper oil
2mEY > ¥
; Starter holder Dampfer-Ol
@ McCeé E-;ﬂg Halter ftl::pseellzugsmmer Huile pour amortisseurs
ses  Circp Support de poignée de lanceur e 7795001
AL T X1 TI3ILVF x1
1280X %)L Rubber tubi Plug wrench
MC7  metal bearing upber tubing Steckschidssel
x1 Metall-Lager @) O ABLUF(X) xi Tube caoutchouc Clé a bougies
Palier en métal : Hex wrench (large) 8000072 5494001
Imbusschlissel (gro8) XHAXLVF x1
850X 9L MC15 x1 T*V—-ZXh/ivF> Clé Allen (grand) Wrench -
MC8  Metal bearing 41007 Muffler gasket 50038 Muttemschiiissei
x1 Metall-Lager Auspuffdichtung Clé
Palier en métal Joint d’échappement 5494002
[ 111
~ MD10 100m7 Y+ Zy—0Ovy K
D @ @ x1 Adjuster rod MD15 x2 50633
50622 Zugstange 4P v A5 —
Barre d'accouplement e‘dm
1150X 9L rotule
(o MA17 Meta boaing Crape
x4 Metall-Lager [= N S & A
x‘fbs 3x18mat2 9805622 Palier en métal ’E;I MD16 Rod stopper
\! 9805574 Schraube x Steliring
Sv30O W 50622 ue de renvoi
MD1 o 2%'8mZ7EXTER Vis MD11 4""7,,':“;@;3*”\ ) Bagh ook
Tapping screw . avykvYo>y
9805575 Schneischraube (D pore 2 xBmtEx OSEST B e | Rod mount
Vis taraudeuse x2 Schraube MD17 Gestangaag de—Fuhrung
9805556 Vi ” B F ue de renvoi
3x15my L TER ° MD12 ™% 777k 50622
Tapping screw 2x5Smm¥ vy TRY U 1— ;
MA1 x9 Schneidschraube h MD7 Cap screw * nggzoom mﬂg‘&mopm
50583 Vis taraudeuse x1 Zylinderkopfschraube
50622 Vis a téte cylindrique MC5 2mF v k
3x12my yEITER SOl @ n uuut'w
. —_—In
Tapping screw MA9 Ball con 50622 Ecrou MD18 x1 41018
MD2 x4 Schneidschraube nector _ _ O~
Vis taraudeuse x1 Kugelkopf =R K= TY VT (&)
9805629 s 2mmEY > Servo ;
50592 Connecteur a rotule @ MC6 Eving Saver spring (gold)
U’m 3x10m¥ YL TER AmEO—H— x1 E-Ring Reseortd?sauve—se(gtso'dzdoré)
Tapping screw N Circlip
MA2 xi7 Schneidschraube MC3 Ball connector
x1 Kugelkopf 3mOY) > 7 (%) -
50577 Vis taraudeuse 50590 Connecteur a rotule MC10  0-ing s"i.’.i'é,f: uﬁj(glte )) x1
v . x2 O-Ring Silikon-Schlauch (blau
26x 10..-»: YEUTER m 10 %grr_b*, 50597 Joint torique s (u.(:.e))
MD3 x2 Schneidschraube ,dm‘ ' Sorew 41006
Madenschraube
50575 Vis taraudeuse 50576 Vis pointeau I:l l . . WE>—7 (M) x1 50171
MD13 34mrorzs—nvk Double-sided tape (black)
3x16mMy v ¥V TER OBy RTysp— x Adjuster rod Doppelklebeband (schwarz)
Tapping screw MD8 nm 50622 Zugsunge” Adhésif double face (noir)
MD4 xi Schneidschraube x4 Rosetten-Beilagscheibe accouplement
9805630 Vis taraudeuse 9805631 Rondelle fraisée 2% 10m + 7 b
Tapping screw MA12  washer 50594 Axe
MAS5 x3 Schneidschraube 6 Beilagscheibe
50581 Vis taraudeuse 50586 Rondelle RFyTED(N) F40VI/XU K x7 50595
MD14 Federg:iri"t((ldel Nylonband
3x 10mAAMy vy Y TER 2mT Y v — >
Tapping sorow @ MD9 “™earer x4 Epingle métallique (petits) 50197  Collier nylon
Schneidschraube i
MA7 xi S xi B‘*F 'W”ehe‘be @q T

R+ Yy TEZ(K)

ME1 «  pogoommiose)
50197 Epingle métallique (grand)

KERBREIDVUBHICA>TVWET, FMELTESTTE,

YeExtra screws and nuts are included. Use them as spares.

YErsatzschrauben und -muttern liegen bei.

*Desvnsetdesécmussupp!émntmmsontmclus Les utiliser
comme piéces de rechange.

31

44025 MAD BISON



AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please
take or send this form to your local Tamiya dealer so
that the parts required can be correctly identified and
supplied. Please note that specifications, availability
and price are subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE
Wenn Sie TAMIYA-Ersatzteile kaufen mochten,
nehmen Sie bitte zur Unterstitzung dieses Formular mit
zu lhrem 6rtlichen Fachhéndler. Beziiglich der Angaben,
der Lagerhaltung der Artikel und der Preise sind
Anderungen vorbehalten.

SERVICE APRES-VENTE

LISTE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de
rechange Tamiya, Amenez cette liste a votre point de
vente Tamiya qui ne manquera pas de vous renseigner.
Veuillez noter que les caractéristiques, disponibilité et prix
peuvent changer sans avis préalable.

* P II9—H—E2\DBREWKRIC[EZDH—R
DETY . BRMRELBE D5BHBIZDEE. R
RIZEALTTEL,

BEES . VEBESECDH—

110 I/ /RC oy
, A\ WAL

AWDL-3 VoS50 IYNINTY Y
BRALB(LEY, ZHLEFZE. TOXFvH—
PREONEFT I —HY—EXMYBULETIEIL
G EY, YHF 7Y —Y—
EXCMEETEXT MR, *'z%?ﬁ?%
Zon— FOBREBEEOTH
tAREEAEWEIAG. X
B AS (100MLLT RHF) <)
E—MICBERLAATEWL, & Zpamwcr. % &
B, RSB IIVYH—FR
BEER L THACANIET. | ) TpE

o I
;‘{7-‘ ................................................... 2 . 250’!]
:/.\,_:/ ........ |,800H
Fy—=hon 1,000
B,{_‘y ...................................... 650”

F/3—Y (EF 47 bXF—4F &) (1R) -
Gs3—Y, 5OTx/\—¥-\v— ho +
Ko S—

L=y (1{R)- 650/
PrR—"Y ceeeiiiiiiiiinns 320H
A=V (ZEBRTNAR) -ooooovrmmmmrrrrnieeneeee 720
TM=GZ T T cevvrrernnremnnnenneeeninens ..-1,400M8
K=y P XA MRAE (B R) e 520
FSAT PP Q) oooeeeeeeenennns ---500
B X 25mmSoAr T beeeenreeenneeeen 1708

-220M

1150F A L X AF IV (20R) -+
3 X 2mmEH T (2K) -
3% 18mmBAAFE R (2F) -+
3 X 12mmkO—E X (2%) -
AANRTY T (2F) -

8 X 60mm=T Las A ---- 1701
TITUF e -380F3
AR KL F oeeneee -250M

3 x 18"“.,"&1 (2*) ............

3X18mmIYELTER (2F) -
3x 16mmM S vETER (2F)
3X12mmPvELTERX (4F) -
2 X BmmALE R (10F) ------oo-

47520y 2F vk (4R) 180F3
SmmE1y 2 F b (1) --vvveeeeeeee -+ 90/
30 hTy S — () -170R
73 —,_1\047(300..) ........... '270H

25— (a,b) *TRI— -
L [ T PP EEe) 600

DB LBERCPRMDI-DDRC ARF/I—Yh"
EMINTV2T, B ECOMBESER. 313
#H7 79— —EXTERVRDHT AL,

% #B
FPyri—=F % (SP.BIB) -v-voeervmnrreemenns 600/ -270M
Al X 1(SP.802) ----vvnveeeeees ---250F3 - 160/
A2,A3.A6 % 118 (SP.801) 3003160
A4 A5 & 1R (SP.800) ----- 600M3-270M
C1—C7(SP.816) ===+ 450/ -160M
C8.C9(SP. 817) """ ---300M - 160
EsS—"Y (SP.819) --eevvvrrrnrrnsseaaaaiananas 450/ -2708

Fri— 7xl(1‘-r47'7/bz-r—sL)(SPm) -450/ 2708
S8—Y H—tit—s— X7 ¥ & (GE.18)--5503 - 120
Vsi— x 2 (SP.598) 5003 - 160/

Wsi— x2(SP.599) - 500/ 1603
44 X 2(SP.374) -------- 800F3 -390
+FLLF ARMELF S EXS X 4(SP.38)-- 200 - 120
MBI T —F (SP.AT1) woooeeeeeneeeee 300F3- 120
RFYyFELKR X 10,708 X 5(SP.197) -+ 200 - 90
2 X 8mmFYyELTERX X 10(SP.578) «------- 1003 - 80

2X 8umlllFsE 5 EX X 10(SP.574) -----100A - 80F3
2.6 10mm#vE Y EX X 5(SP.575) 100/ - 80F3
B T3 X 0 (SP.5T6) - ooooeoeeee 200/ - 80F3
3% 10mm$vE T EX X 10(SP.577) -+ 100 - 80F3

3 X 10mmEXfFEX X 5(SP.579) ------- ---150/3- 80F
3 10mmA< A X 10 (SP.580) --------- 1503+ 80/
3X 12emM & E Y EX X 10(SP.581)----100M+ 80F
3X 14mmBEAE X X 5 (SP.582) +-x-voooeoe 1003~ 80F3
3% 15mmEyE>IER X 10(SP.583) -+ 150/ - 80F
3 X 30mm-+7 Z2Y 21— X 2(SP.584) --- 100+ 80P
3mn 7y SAr— X 15 (SP.586) - +-ovceoeuene 1003+ 80F3
3mm X TV 2 7y s4— X 15(SP.587) 100/ - 80P
20mEY 22 X 15 (SP.588) ++orrevreeereeees 100M- 80F3
5mmE!) ¥ % 5(SP.589) - 100/ 80F3
4mmER—F—IL X 5 (SP.590) - 150/ - 80/
SmatO—A—JL X 10(SP.592) -------v-eeoet 300 - 80/

2 X 10mm AT L X7 b X 10 (SP.594)
FAAL s X 10 (SP.5YE) <-ovvvvrrrnnens 1
5mm7 >4 X5 — X 6 (SP.596) -
3mmOY > ¥ (5) x 10(SP.597) --
AL = x6(SP.600) - -
EXbavf x2 (SP.GOI) ...................
RRNWHEP—/ X K X2, RRVHTEX 1
Imm 7y 4r— X 2(sp (:117) RETEERETET PR PP P
3x32mmX2Y) a—E X 2(SP. 605)
10mn M) /317 (SP.614) -
T2 b x2(SP.61T) --400 &}
25y Fa—x2,11mmOY ¥ (SP. 619) 450/ <120/
16T2SYF NI (SP.620) ---ocvvvevneeeenes 400F3-160M
21mm- 100m 7>+ X9—avF, QY FII b QY F X bysi—]

2 X 5mnFy T ZA2Y) 21—, 2007y v~ 2mmFv b dmm EO—3K

= 3enf B Amm 7 S0 RS9 — (SP.622) ---300M - 90F3
2340y b TP (SP.626) -+rveveereee -250F3- 90F3
Fr—% w7 FL—FHL(SP.62 -400M-120M
FU—4s 3K X2(SP.628) e oo -200M3- 80F3

Y —FaxRSSr7ba -k (SP.629)---250/ - 120

RRVEZFAY— )T ¥P— &K1 (SP.630) 450/ -120

4om PS4y R I — X 6 (SP.68Y) +++rovreeeeeee 1503 90F3
Smms-a— 74X — X 8(SP.797) ------- 150+ 90F)
UBIS 7 h X 1 (SP.BO4) +ovvevvseeseeseens 200M- 90M

PARTS CODE (MA11 x2, MA31 x1, MA32 x2, MA33 x3) 50620 16T Clutch Bell (MC17)

1825188 Body 50586 3mm Washer (MA12 x15) 53208 Lightweight Flywheel (MC19)

4004011 Chassis 50589 5mm E-ring (MA13 x5) 50617 TGX Engine Mount (MC20 x2)

50818 TG10-Mk.1 Upper Deck 53066 1280 Sealed Ball Bearing (MA14 x3) 9805575  3x18mm Tapping Screw (MD1 x2)

1834003  Undercowl 53029 1150 Sealed Ball Bearing (MA15 x2) 9805629  3x12mm Tapping Screw (MD2 x4)

50802 *1 TG10 Front Upright (A1 x1) 9805622 1150 Metal Bearing (MA17 x2) 50575 2.6x10mm Tapping Screw (MD3 x5)

50801  *1 TG10 Front Wheel Hub (A2, A3, A6, 1 pc.) 9805368 *1 Gear Box Joint (MA18 & MA19, 1 pc. each) 9805630  3x16mm Countersunk Tapping Screw (MD4 x2)

50800 *1 TG10 Gear Case (A4 & A5, 1 pc.) 50823 *1 TG10 Wheel Axle (MA20 x2) 9805574  3x18mm Screw (MD5 x2)

0005757 B Parts (B1-B14) 9805628 *2 3x42mm Threaded Shaft (MA21 x2) 9805556  2x8mm Screw (MD6 x10)

50816 TG10 Steering Arm (C1-C7) 3550026 5x25mm Shaft (MA22) 9805631 3mm Rosette Washer (MD8 x4)

50817 TG10 Front Hub Carrier (C8 & C9) 50594 2x10mm Shaft (MA23 x10) 9805557  4mm Flange Lock Nut (MD11 x4)

50819 TG10-Mk.1 Battery Case Cover (E1-E5) 9805551 *1 Drive Shaft (MA24 x2) 2220001  3mm Lock Nut (MD12 x1)

0004120 *1 F Parts (F1-F5, Body Mount Stay, 1 pc.) -50629 TGX Propeller Joint (Rear) (MA25) 50197 Snap Pin Set (MD14 x5, ME1 x10)

50840 *1 TG10 Mini Bumper (F1-F5, 1 pc.) 50627 TGX Brake Cam & Shaft Set (MA26 & MA28) 50633 4mm Adjuster (MD15 x6)

9004082  Gear Bag 50628 TGX Brake Pad (MA27 x2) 50622 TGX Throttle Linkage Set
G Parts (G1-G3) x1 Counter Gear x1 50804 *1 TG10 U-Shaped Shaft (MA29 x1) (MA10, MC3, MC5, MD7, MD9, MD10, MD13, MD15-MD17)
50T Spur Gear x1 50630 *1 TGX Bevel Pinion & Ring Gear Set 5494001 Plug Wrench

0114015 K Parts (K1-K6) (MA30 & MA34, 1 pc. each) 5494002 Wrench

0114016 *1 L Parts (L1-L10) (1 pc.) 53171 TR-15T Up-Graded Brake Disc (MA35) 7624009  TM-5 Muffler

0115065 P Parts (P1-P7) 50596 5mm Adjuster (MA36 x6) 8000072  8x60mm Rubber Tubing

41018 Throttle Servo Horn 9805573  3x18mm Step Screw (MB1 x2) 50171 Heat Resistant Double-Sided Tape (5 pcs.)
S Parts (S1-S4) - x1 Servo Saver Spring (MD18) x1 50579 3x10mm Step Screw (MB3 x5) 50595 Nylon Band w/Metal Hook (10 pcs.)

50598  *1 CVA Mini Shock Unit 2 V Parts (V1-V11, 2 pcs.) 9805572 3x12mm, 3x15mm Screw (MB4 x2...etc.) 50614 10mm Silicone Exhaust Pipe (Gray)

50599  *1 CVA Mini Shock Unit 2 W Parts (W1-W3, 2 pcs.) 50807 TG10 Front Propeller Joint (MBS5) 53152 4WD Short Type Hard Propeller Shaft

0445720 *1 Wheels (L & R, 1 pc. each) 50797 5mm Short Adjuster (MB6 x8) 41006 Silicone Fuel Pipe Set (Blue...etc.)

50374  *1 Monster Pin Spike Tires (2 pcs.) 50584 3x30mm Cap Screw (MC1 x2) 41017 80cc Fuel Tank

50583 3x15mm Tapping Screw (MA1 x10) 50580 3x10mm Hex Bolt (MC2 x10) 41038 Wet Type Air Cleaner Set

50577 3x10mm Tapping Screw (MA2 x10) 50590 4mm Ball Connector (MC3 x5) 41039 Air Filter Oil

50573 2x8mm Tapping Screw (MA3 x10) 50587 3mm Spring Washer (MC4 x15) 87025 Ceramic Grease

50582 3x14mm Step Screw (MA4 x5) 50588 2mm E-ring (MC6 x15) 7795001 Damper Oil #900 (2 pcs.)

50581 3x12mm Countersunk Tapping Screw (MA5 x10) 50619 TGX Clutch Shoe Set (MC9 x1, MC18 x2) 41030 FS-15LT Engine

50574 2x8mm Countersunk Tapping Screw (MA6 x10) 50597 Damper O-ring (Red) (MC10 x10) 6095003  Antenna Pipe (30cm)

50822 3x10mm Hex Tapping Screw (MA7 x10) 50600 CVA Mini Shock Unit 2 Oil Seal (MC11 x6) 9494033  Sticker (a, b) & Masking Seal

50605 *1 Screw Pin Set (MA8 x2...etc.) 9805576 *1 Coil Spring (MC12 x2) 1054179  Instructions

50592 5mm Ball Connector (MA9 x10) 50601  *1 CVA Mini Shock Unit 2 Piston Rod (MC13 x2)

50576 3mm Grub Screw (MA10 x10) 41021 Starter Rope Holder (MC14) *1 Requires 2 sets for one car.

50038 Tool Set (Box Wrench, Hex Wrench, MA10 x4) 41007 TM-1 Muffler Gasket Set (MC15 x4...etc.) *2 Requires 3 sets for one car.

50602 *1 Differential Bevel Gear Set 50626 TGX Pilot Shaft (for TAMIYA) (MC16)

_ T

7arb/aRso 7 baq (SP.807) - 250/ - 90
3X 10mmAMIvELTEX X 10(SP.822)-150 - 90
FAL—=IWT ORI X2(SP.82B) -+ooreereeeeeee 45031201
11505/ —>— <7 ¥ x2(0P.29) --700 - 120/
12805/ <——ILX71>¥ x 3(OP.66) 1,200 - 120/

FORFLATF(OP.152) w+vveeeeseeieens: 4003+ 160F
FL—%F x5 (OPAT1) -++-800F3+ 120M
FSAHA—IL (OP.208) ++ovrevreereeneees 1,000/ - 120/

S)aArME 17 (Fn—) (GE.6) - 400/ -120M
THY/—RbsvF x4(GET) -+

80cc#M¥y T (GENT) -oovvveeeee -1,000M-270M
Xy—y-m—FHEN¥—(GE.21) 250120/
FS-15LTI 2 (GE.30) ~--ovvvvveeee 11,000 - %
7=t = THRTF AT IP-T4VI~1 40 (GE.38)-900F - 160F3
IF7—74N5—* 1 (GE.39) 600/ -2701
&ri—F 40 x2(A0.5001) - ----4003- 90
RSIYIT YR (BT025) ----oooeeeeeeeeeeenees 4003 - 160

GEEICOVWT) REHFBRINTULIBRHEZ, X
L ETT, 8884 2EUEIEXDORE,
BLEVEM(I B LT THRRBTY, BROSH
545,000 4 A 2B KRB Y—EXLLYET,

(BEESEO HAE) BEROHABEDREMN
CZDH—FAPECITEMES, X4/ —n., 8§
%, BEE. BBALTCRAT IV, FAAGRHR
MEGREERS LEWMEV /&, OERS-00810
-9-1118, MAEKEZ -AEMBETEEMASZT &L,

(F3i4¥h—F) 93ivH—FERBEINITLH
RDAFHIR(UTT, BL(BF779—-Y—-F
Z2FTHEMUEDbETaL,

(BMuabeRS) %E_054-283-0003
X 03-3899-3765 (MFE~ EWKE:X)
REMEFM/F A (A ~2MA)8:00~20:00 %A > H

For Japanese use only ! ITEM 44025

i HEEEEEE

_E ( ) -

= B TELCEETHIEHNE T,

Y 'e ¢ Ry
1199 MEHBEM-7 T422-8610

44025 MAD BISON




